AVAILABLE TECHNOLOGY

223.1
.A92
1987

for the
Control

of Nutrient
Pollution
in the
Chesapeake
Bay
Watershed

U.s. E P.A. Region I1
Information Resource Center

Scientific and Technical
Advisory Committee
Chesapeake Bay Program



Published with funds provided in support of the
STAC through EPA Region III, Chesapeake Bay Program.



U.S. E.P.A. Region Il
Information Resource Center

AVAILABLE TECHNOLOGY
FOR THE CONTROL OF NUTRIENT POLLUTION
IN THE CHESAPEAKE BAY WATERSHED

Scientific and Technical Advisory Committee
Chesapeake Bay Program

Compiled by Andrew A. Randall and Clifford W. Randall
Edited by Clifford W. Randall and Elizabeth C. Krome

CRC Publication No. 126
October 1987



LIST OF ABBREVIATIONS
[...]
number of joints, and these joints are chemically welded.

Economics

Inflow Reduction. In Springfield, IL, it was estimated that the cost of removing
downspouts would be recovered in 16 months from reduced costs of operation
and maintenance.

Sewer Rehabilitation. Costs associated with construction and excavation are
major expenses of conventional rehabilitation and sliplining processes.
Insituform. Insituform does not require excavation or major construction for
either installation or reestablishment of service connections, and it eliminates the
need for grouting.

Impregnated Concrete Pipe. Impregnation can significantly slow the
deterioration of pipelines, reducing costs due to infiltration and maintenance
costs. Sulfur impregnation may save from $0.83 to $2.08 per linear foot for a
27-in diameter pipe.

Trenchless Sewer. The trenchless method could be at least 16% less expensive
than conventional pipe.

Advantages

Inflow Reduction

1. Maximizes effective collection system and treatment capabilities while
preventing overflow pollution.

2. Can greatly reduce complaints of basement flooding.

3. Reduces operation and maintenance load for the sewage system.




CS0: Collection System Controls 25

S Rehabilitati

1. Has been used in many localities and can reduce infiltration.

Insituform

Does not require excavaticn and extensive construction.

Does not impede flow, and may increase it through reduced friction.

Fills cracks and gaps, surmounts rubble, and can turn 45° during installation.
Resists corrosion.

Has been demonstrated in Northbrook, IL, and Hagerstown, MD.

Impregnated Concrete Pipe
1. Permeability can be reduced for a small initial expense, reducing deterioration

and thus maintenance and replacement costs.
2. Strength improved, reducing reinforcement and capital costs.

Pl el e

Trenchless Sewer
1. Infiltration and corrosion greatly reduced.
2. Has been demonstrated successfully at South Bethany Beach, DE.

Disadvantages

Inflow Reduction

1. Initial expense of removing downspouts and illegal connections.

E bilitati

1. Only partially effective because of migrating leaks and difficulties in
correcting house connections.

2. Requires extensive excavation and construction.

Insituform

1. Experience not as extensive as that with conventional techniques.
Impregnated Concrete Pipe

1. May be more difficult to obtain than conventional pipe.
Trenchless Sewer

1. Full-scale experience limited and cost-effectiveness unknown.

Useful References

1. Field, R. (1982). An Overview of the U.S. Environmental Agency's Storm
and Combined Sewer Program Collection System Research. Water Res.
16, 859-870.



26 CSO: Collection System Controls

SEWER SEPARATION
Description

Sewer separation involves the construction of an entirely new system in which
wastewater and runoff flow through separate pipelines.

Efficiency

The effectiveness is limited because sewer separation does not deal with
treatment of stormwater, a major contributor of pollution.

Economics

Because constructing separate sewers is prohibitively expensive, it has been
largely abandoned. Sewer separation for the US would cost $100 billion, or
three times the cost of alternative control measures. A study conducted for
Seattle calculated a cost of $10,000/acre for sewer separation as opposed to
$400/acre for a remote monitoring, computerized flow-routing system servicing
13,250 acres.

Advantages

1. Eliminates overflow and bypass of sewage after storms.

Disadvantages

1. Extremely expensive.

2. Extremely difficult to install in a developed area.

3. Does not deal with stormwater pollutant control.

Useful References

1. Field, R. (1982). An Overview of the U.S. Environmental Agency's Storm

and Combined Sewer Program Collection System Research. Water Res.
16, 859-870.




CSO: Storage 27

IMPOUNDMENT

Description

Storage containers may include earthen basins, concrete holding tanks, tunnels,
underground and underwater containers, underground "silos,” natural and mined
underground and above-ground formations, abandoned facilities, and existing
sewer lines.

Efficiency

Storage facilities may be used effectively for sedimentation, but are mainly
effective in preventing shock loading to receiving waters and/or sewage treatment
plants.

Economics

Storage allows maximum use of existing facilities and usually results in the
lowest cost of any technique for pollutant removal.

Advantages

1. Best documented and most cost-effective technique.

2. Auxiliary functions such as flood protection, sewer relief, flow transmission,
and dry-weather flow equalization.

Disadvantages

1. Cannot deliver a high degree of treatment.

Useful References

1. Field, R., and Struzeski, E. J., (1972). Management and Control of
Combined Sewer Overflows. Journ. Wat, Pollut, Control Fed. 44,7
1393-1415.

2. Field, R. (1975). Urban Runoff Pollution Control- State-of-the-Art. Journ,
of the Environmental Engineering Division, ASCE. 101 EE] 107-125.



28 CSO: Storage

IN-RECEIVING WATER STORAGE

Description

CSO or stormwater flow is contained between floating plastic curtains placed
inside an existing body of water such as a lake. When the overflow ends, pumps
automatically start, and the surrounding waterbody enters the compartments and
pushes stormflow back to the first compartment, where it is pumped back to the
plant.

Economics

This storage method is inexpensive because of low-cost materials, absence of
land requirements, and short installation time. Costs could be 5-15% of costs
for a conventional concrete tank.

Efficiency

In three locations in Sweden performance was good. The structure was subjected
to ice and wind loads and did not fail.

Advantages
1. Will soon be demonstrated in Fresh Creek Basin in New York City.
Disadvantages

1. Experience insufficient to show limitations.




CSO: Treatment 29

MICROSCREENS
Description

The microscreen is a liquid-straining device that utilizes a micro-fabric mesh to
remove suspended solids from passing flow. These machines are manufactured
by several companies, and most consist of a rotating drum covered with a finely
woven fabric of stainless steel. Water flows through the screen, leaving solids
on the inside. The unit is backwashed to remove accumulated debris.

Efficiency

Some demonstrations have yielded SS removals of more than 90% for high-rate
applications. Full-scale studies in Syracuse, NY, achieved about 50% removal
of SS and about 33% removal of BOD, although actual removal depends on the
type of device, screen aperture size, and hydraulic loading rate. Efficiency
decreases as hydraulic loading rate increases. Removal of heavy metals is
inconsistent and often insignificant. Operational problems related to start-up,
cleaning, and achieving design loading rate have been reported for some brands in
many studies of microscreen devices.

Economics

Estimates from the mid-1970's were that microscreen costs 70% more than
ultrafine screens. A study in Syracuse, NY, in the late 1970's indicated that
costs of microscreens are 1.8-3.8 times the costs of the same system using a
swirl flow regulator. It was concluded that swirl regulators were more cost-
effective for the small overflow stations in use during the study.

Advantages

1. Can remove substantial amcunts of solids from CSO flow.
2. Demonstrated in Syracuse, NY, and Fort Wayne, IN.
3. Suitable for high-rate loading and treatment.

Disadvantages

1. May not be cost-effective for some treatment levels.
2. No removal of dissolved pollutants.

Useful References

1. Drehwing, F. ], Oliver, A. J., MacArthur, D. A, and Moffa, P. E. (1979).
Disinfection Treatment of Combined Sewer Overflows, Syracuse, New

York. USEPA Report No, EPA 600/2-79-134, NTIS No. PB 8-113 459.

2. Drehwing, F. J. (1979). Combined Sewer Overflow Abatement Program,
Rochester, NY - Vol II: Pilot Plant Evaluations. USEPA Report No,
EPA-600/2-79-03 1b, NTIS No. PB 80-149-262.



30 CSO: Treatment

SWIRL FLOW AND HELICAL BEND REGULATOR/SOLIDS
CONCENTRATOR: SWIRL DEGRITTER

Description

A swirl flow concentrator is a simple ring-shaped basin containing a central
circular weir. The weir controls flow passing through the device as well as
causing a "swirl" action that separates liquid from solids. Flow is separated into
a large volume of clear overflow and a low volume of concentrated waste, which
is stored for later purification or sent directly to the wastewater treatment plant.
Helical regulators work on similar principles. The swirl is also used as a
degritter for treatment facilities.

Efficiency
Removals of 50% of SS and BOD are possible. Net removal of SS is 19%

greater than with conventional regulators. Treatment efficiency is relatively
constant over a wide range of flow rates.

Table CSO-1. Efficiency of pilot swirl degritter at Denver, CO.

Grit removal (%) at SS removal (%) at
flow rate (gpm) flow rate (gpm)

Influent

SS (mg/1) 15 40 70 15 40 70
100 69.0 59.8 54.8 56.5 325 133
200 1000 910 85.7 66.6 48.1 333
400 100.0  99.1 93.8 70.4 54.1 41.0
Economics

Swirl systems for primary separation are cost-competitive with
flocculation/sedimentation systems. Choice of treatment for CSO's is dependent
on influent quality and the treatment level required. Construction costs of a
swirl system to function as a degritter are about half the costs for a conventional
degritter, and operation and maintenance costs are lower than for conventional
grit chambers.

Advantages

Regulates combined sewer flow.

. Provides high-rate preliminary treatment.

. Constant treatment efficiency over a wide range of flow rates.

. Simple annular-shaped construction.

. Absence of mechanical parts that use energy.

. Demonstrated use in Syracuse, NY, and Lancaster, PA.

. Small tankage requirement in comparison with sedimentation.

. Use on separate storm drains permits treatment of separate sewer lines and
use of smaller storage tanks.

0N AUDWN =



CSO: Treatment 31

9. Can function during low-flow or dry-weather periods.
10. For degritting the efficiency and lack of moving parts offer economic and
operational advantages over normal degritters.

Disadvantages

1. Operation may not be optimum outside design flow range.
2. Not capable of high levels of treatment.
3. Cannot be modified easily to increase treatment efficiency.

Useful References

1. Drehwing, F. J. (1979). Combined Sewer Overflow Abatement Program,
Rochester, NY - Vol II: Pilot Plant Evaluations. USEPA Report No,
EPA-600/2-79-03 1b, NTIS No. PB 80-149-262.

2. Field, R. (1982). An Overview of the U.S. Environmental Agency's Storm
and Combined Sewer Program Collection System Research. Water Res.
16, 859-870.



32 CSO: Treatment

HIGH-RATE FILTERS
Description

High-rate filters (HRF) for CSO treatment are usually dual-media, with sand and
anthracite, for example, in a deep column. Accumulated solids on the surface
and in the bed are removed by backwashing. A fine screen precedes the filter to
remove suspended solids.

Efficiency

Almost all settleable solids are removed, so efficiency rises for stronger
influents. Removal is poor for dissolved solids, so efficiency is low for
wastewaters having high percentages of waste in solution. Treatment is
enhanced with chemical addition. Chemical contact time is also a factor in
treatment efficiency. Chemical coagulants can yield phosphate reductions of 85-
97%. In conjunction with primary systems, HRF can provide SS removals of
72-84% without chemicals and 86-92% with chemical addition.

Economics

Capital costs for a HRF plant treating only CSO is 60-65% of the cost of plant
treating both dry- and wet-weather flow. Capital cost estimates for a system
using polyelectrolytes for a flow of 1,000,000 m3 /day was $6,300,000 for

c. 1978. HRF is competitive with sedimentation for CSO and dual-process
treatment, as it requires only 5-7% as much area. For CSO treatment HRF is
competitive with both dissolved-air flotation and microstraining processes.

Table CSO-2. Efficiency of a pilot plant using high-rate filters, at Newton
Creek, NY, when operating at a flux rate of 16 gpm/ft.

Parameter Level in influent (mg/1) Removal (%)
SS 182 61

BOD 136 41
COD 302 42
Advantages

1. Smaller area requirements than for conventional sedimentation.
2. Can be enhanced by chemical addition.

3. Designed for high loading rate.

4. Mesh discostrainers can eliminate a sludge-concentrating step.

Disadvantages

1. Does not remove dissolved material.

2. Constant pressure head needed to avoid breakthrough of solids.
3. Backwash sludge must be handled and disposed of.

4. Chlorination of CSO needed to prevent growth on filter media.




CSO: Treatment

Useful References

1. Innerfield, H., and Forndran, A. (1979). Dual Process High-Rate Filtration
of Raw Sanitary Sewage and Combined Sewer Overflows. USEPA Report
No. EPA-600/2-79--015, NTIS No. PB 296 626/AS.

33



R CSO: Treatment

FLOCCULATION/SEDIMENTATION
Description

Chemicals are mixed with incoming wastewater, which is routed to the
flocculation chamber. Here flocs of suspended material form because of chemical
action. The flocs then settle to the bottom of a sedimentation basin as flow
passes through. Clear overflow leaves the tank, and the bottom layer of
sediment is removed separately.

Efficiency

The efficiency of the flocculation/sedimentation (F/S) process is greatly enhanced
by chemical treatment. Also, influent SS and overflow rate have significant
effects on the percentage of removal. Flocculation/sedimentation tends not to
remove much TKN.

Table CSO-3. Efficiency of removal in a flocculation-sedimentation process at a
pilot plant in Rochester, NY.

Removal (%) of SS at
indicated flow rate (gpd/sq ft) Removals (%)

Influent

SS (mg/l) 800 1500 2000 BODg VSS TIP

No chemical treatment 21 37 8
200 159 12.0 10.1
500 60.9 59.1 58.2

With polymer treatment 37 47 11
200 53.1 47.6 449
500 77.6 75.0 737

With alum plus polymer 61 79 71
200 78.2 75.4 74.0
500 89.3 879 87.2

Economics

Capital costs will depend largely on tank volume, which is derived from the
quantity of flow treated. Maintenance and operations costs will be mainly for
chemicals and the handling and disposal of sludge. However, the use of
chemicals to enhance treatment can be very cost-effective. F/S systems are cost-
competitive with swirl separator systems, with increasingly stringent treatment
requirements favoring F/S systems.

Advantages

Adaptability to automated operation.

. Rapid startup and shutdown characteristics.

. Good resistance to shock loads, with chemical use.

. Flexibility of operations with chemical use.

. Good phosphorus removals attainable with alum use.

nh W=




CSO: Treatment 35

Disadvantages

1. High initial cost (offset by reduced land requirements).

2. High chemical requirements.

3. With chemical use, increased sludge.

4. Can have high maintenance requirements.

S. Requires chemical use to avoid sensitivity to high flows and loadings.

Useful References

1. Drehwing, F. J. (1979). Combined Sewer Overflow Abatement Program,
Rochester, NY - Vol II: Pilot Plant Evaluations. USEPA Report No,
EPA-600/2-79-03 Ib, NTIS No. PB 80-149-262.

2. Field, R. (1982). An Overview of the U.S. Environmental Agency's Storm
and Combined Sewer Program Collection System Research. Water Res.
16, 859-870.



36 CSO: Treatment

SCREENING/DISSOLVED AIR FLOTATION
Description

Combined sewer overflow is automatically directed through a small "satellite”
plant containing drum screens to remove suspended solids; then chemicals are
added before the overflow is directed to flotation tanks. Typically at least 20% of
the flow is saturated with air in pressurization tanks before being mixed with the
remaining flow upon entering the flotation tanks. Then microscopic air bubbles
released from the pressurized portion bring suspended particles to the surface,
where they are removed by scrapers. A cleanup cycle after a CSO ensures proper
operation during the next discharge.

Efficiency

Full-scale studies in Racine, W1, in the mid-1970's showed that substantial
removals are possible with this technology.

Table CSO-4. Efficiency of removal in a screening/dissolved air flotation
system in Racine, WI.

Removal (%), mass basis

Parameter . Site 1 Site 2
BOD 62.4 69.5
TOC 60.0 66.6
Suspended solids 67.6 69.8
Volatile suspended solids 73.6 67.3
Total phosphorus 53.2 624

Treatment efficiency is usually better for long runs (greater volume) than for
short runs. A smaller drum screen system without air flotation removed 20% of
BOD, 41% of TOC, and 50% of SS.

Economics

Capital costs for full-scale studies in 1974 are shown below.

Table CSO-5. Cost in 1974 dollars of full-scale satellite plant for
screening/dissolved air flotation.

Design flow Total Cost ($)/mgd Cost ($)/acre
Site (m3/day) cost($) treatment capacity  of CSO area
Site 1 53,500 436,599 30,900 6,779
Site 2 168,000 841,420 18,950 2,078
Site 3 14,800 25,001 6,410 1,613

(screen only)




CSO: Treatment 37

Maintenance was the major operations cost for full-scale application of this
technology because of the labor necessary for site maintenance and cleanup after
an operation. Sludge handling could be expected as a major cost for this
technology but was not included in the studies at Racine. This technology is a
feasible alternative to combined sewer separation, which is prohibitively
expensive, but it can be significantly more expensive than other technologies
presently available for CSO control.

Advantages

1. Reliable.

2. Adaptable to automated operation, rapid startup and shutdown, and high-rate
operation.

3. Resistant to shock load.

Disadvantages

1. Can be cost-intensive for the treatment received.

2. High maintenance and labor costs.

3. Large equipment requirements, complex machinery.

Useful References

1. Meinholz, T. L. (1979). Screening/Flotation Treatment of Combined Sewer

Overflows - Volume 1I: Full Scale Operation, Racine, WI. USEPA
Report No, EPA-600/2-79-106, NTIS No. PB 80-130-693.



38 CSO: Treatment

ACTIVATED CARBON ADSORPTION
Description

Wastewater is passed through a filter column with activated carbon media.
Pollutants are adsorbed in the filter bed and removed from the flow. The filter is
cleaned by backwashing. The carbon filters can also be used to polish effluents
from flocculation/sedimentation and high-rate filtration systems, and dry-weather
flows.

Efficiency
Unlike most CSO treatment technologies, activated carbon adsorption removes
significant amounts of dissolved organics. Pilot studies in Rochester, NY,

indicated optimum BODg removal at detention times of 20-30 minutes (below).

Table CSO-6. Efficiency of activated carbon adsorption in pilot studies in
Rochester, NY.

Influent BOD5 Detention time Flux BODj5 removal
(mg/l) (min) (gpnvsq ft) (%)
30 13.5 042 69
30 19.3 0.61 76
30 30.0 0.94 83
30 45.0 1.41 79
70 13.5 0.42 92
70 193 0.61 91
70 30.0 0.94 96
70 45.0 141 88

The addition of carbon adsorption to primary treatment processes can result in an
overall BODg removal of 92-98%.

Economics

Because of high costs for carbon adsorption, the Rochester study recommends
limiting application to locations where it is critical to remove dissolved organics
and toxic substances. Capital cost estimates for a flow of one million cubic
meters are $45,000,000, over seven times the estimate for a high-rate filter
system for the same flow. A major portion of this cost is a result of the
construction required for carbon regeneration.

Advantages

1. Effective removal of dissolved organics and toxic substances.
2. Can produce high-quality effluent as a polishing technique.

Disadvantages

1. Cost-effective only where effluent quality is critical and pollutants are present
that cannot be removed by other techniques.



CSO: Treatment

Useful References

1. Drehwing, F. I. (1979). Combined Sewer Overflow Abatement Program,
Rochester, NY - Vol II: Pilot Plant Evaluations. USEPA Report No,
EPA-600/2-79-03 1b, NTIS No. PB 80-149-262.

39



40 CSO: Treatment
[...]
1. Benefield, L., and Randall, C. (1980). Biological Process Design for
Wastewater Treatment, Prentice-Hall, Inc.

2. U. S. Environmental Protection Agency (1975). Process Design Manual for
Nitrogen Control, Technology Transfer Manual. USEPA, Cincinnati, OH.



Point: Wastewater Treatment &

MEDIA COLUMN DENITRIFICATION
Description

Media column denitrification is used to remove nitrogen from either municipal
or industrial wastewaters. A source of organic carbon such as methanol or
settled sewage is added to the nitrified flow, which is subsequently passed
through a column containing a medium, usually sand, activated carbon, or
plastic beads. Denitrification depends on microbes that attach to the surface of
the medium. Other modifications of this technology also exist, such as columns
where the void spaces are filled with nitrogen gas.

Efficiency

Laboratory studies with upflow, packed sand-filled columns yielded average
removals as high as 98.9% for a detention time of 2.5 hours. This corresponded
to a hydraulic loading rate of 8.7 gpd/ft2 surface area and a nitrate loading rate of
0.172 Ibs/day/ft3. High removal rates may also be obtained with columns using
plastic medium or nitrogen gas/particle medium. Removal depends on media
size, loading rate and detention time but is generally efficient and reliable. Jeris
(1974) reported 99% nitrate removal with detention times as low as 6.5 minutes.
Table PT-3 shows data which illustrate the importance of media size, i.e., the
surface area available for microbial attachment. Sand columns also filter
suspended solids, typically removing 55-90%. A schematic of a typical design,
and a flow sheet showing where it might be inserted in the treatment train are
given as Figures PT-3 and PT-4,

Table PT-3. Comparison of nitrate removal rates.

Study Medium, avg. size Type of flow Removal rate
{mg/l/hr)

Seidel 1.5 in. gravel Packed 84

Pafford (4) 1.0 in. gravel Packed 18.0

St. Amant (6) 1.0 in. gravel Packed 18.0 (avg.)

Tucker et al. (8) 2.36 mm sand Packed 239

St. Amant (6) 1.0 in. gravel Packed 24.1 (max.)

Parkhurst (5) 1.18 mm act. carbon Packed 25.0

Tucker et al. (8) 2.36 mm sand Packed 31.6

Tucker et al. (8) 2.36 mm act. carbon Packed 38.1

Tucker et al. (8) 2.36 mm sand Packed 39.1

Tucker et al. (8) 2.36 mm sand Packed 45.8

Tucker et al. (8) 2.36 mm sand Packed 51.2

Tucker et al. (8) 2.36 mm sand Packed 54.7

Jeris (1) 1.7 mm act. carbon Packed 157.1

Jeris (1) 1.7 mm act. carbon Packed 166.4

Jeris (2) 0.6 mm sand* Fluidized 196.6

Jeris (2) 0.6 mm sand* Fluidized 360.0

Jeris (2) 0.6 mm sand* Fluidized 833.5 (max.)

*Effective size

Economics

Economics can be quite good. Although these systems can be designed to use
methanol, they can also use other carbon sources, including the influent BOD.
Use of other sources will greatly reduce operating costs. Also, much smaller
structural volumes are required than with normal reactors, because higher
concentrations of microbes are possible within the medium.



Point: Wastewater Treatment

RAW WASTEWATER

ROTOR OR OTHER
P*"AERATION SYSTEM

C

\@;‘_

o

MIXED
LIQUOR

Figure PT-3.

RETURN SLUDGE

EFFLUENT

SECONDARY
SEDIMENTATION
TANK

BACKWASH WATER
TO STORAGE

DENITR¥ICATION
COLUMN

DUMPED
MEDIA
(TYPICAL)

METHANOL

INFLUENT
PUMP

Figure PT-4.

EFFLUENT TO
CLARIFICATION OR
FILTRATION

DENITRIFICATION
ICOLUMN

CLARIFED
BACKWASH
WATER

BACKWASH
PUMP



Point: Wastewater Treatment &

Advantages

1. Very rapid removal of nitrogen is possible because of high biomass
concentrations in the column.
2. Small reactor size reduces capital costs.

Disadvantages

1. Microbial growth may cause floating medium with high losses from system
during upflow operation.
2. Downflow operation may cause clogging.

Useful References

1. Jeris, J. S., "High Rate Denitrification,” presented at the 44th Annual
Conference of the Water Poliution Control Federation, San Francisco, CA
(October 1971).

2. Jeris, J. S., and Owens, R. W, "Pilot Scale High Rate Biological
Denitrification at Nassau County, N. Y., Presented at the New York Water
Pollution Control Association Meeting, (January 1974).

3. McCarty. P. L., Beck, L., and St. Amant, P. (1969). "Biological
Denitrification of Wastewaters by Addition of Organic Materials,” Proc.
24th Industrial Waste Conference, Purdue University Extension Series,
135, 1271.

4. Pafford, R. J., DeFacco, P., and Teerink, J. R. (1971). "Denitrification by
Anaerobic Filters and Ponds,” Water Pollution Control Research Series,
Publication No. 13030 Ely 04/71-8, EPA, Washington, DC.

5. Parkhurst, J.D., Dryden, F. D., McDermott, G. N., and English, J. (1967).
"Pomona Activated Carbon Pilot Plant,” Journal of the Water Pollution
Control Federation, 39, R70.

6. St. Amant, P. P., and McCarty, P. L. (1969). "Treatment of High Nitrate
Waters," Journal of the American Water Works Association, 61, 42,

7. Seidel, D. F., and Crites, R. W. (1970). "Evaluation of Anaerobic
Denitrification Processes,” Journal of the Sanitary Enginering Division,
Proc. A.S.C.E., SA2, 96, 267.

8. Tucker, D. O,, Randall, C. W, and King, P. H. (1974). Columnar
Denitrification of a Munitions Manufacturing Wastewater. Proceedings,
29th Annual Purdue Industrial Waste Treatment Conference, Engineering
Extension Series 145, Lafayette, IN. pp.165-175.

9. U. S. Environmental Protection Agency (1975). Process Design Manual for
Nitrogen Control. Technology Transfer Manual. USEPA, Cincinnati,
OH.



0 Point: Wastewater Treatment

ALTERNATING AEROBIC-ANOXIC OPERATION
Description

Wastewater is treated by this method in a conventional activated-sludge plant
with modified operating procedures. The completely mixed activated-sludge
system is aerated intermittently instead of continuously. This process creates a
cycle of alternating aerobic and anoxic conditions. Conventional oxidation and
stabilization of wastes takes place during the aerobic period, and nitrate is
denitrified to nitrogen gas during the anoxic period.

Efficiency

Use of this technique can greatly enhance removal of total nitrogen, as well as
removal of BOD and possibly suspended solids. Studies conducted at a plant in
Australia yielded the results shown below.

Table PT-4. Efficiency of an alternating aerobic/anoxic system at Brushy Creek
Plant, Australia.

Effluent
CMAS AAA* %

Parameter Influent Stage Stage  Reduction
Flow, m2/day (mgd) 5500(1.45) 2900(0.77)  2600(0.69)

BOD, mg/1 320 15 7 53
SS, mg/l 198 84 44 48
TKN, mg/l 63 19.6 2.6 87
NH;-N, mg/l 44 13.7 0.9 93
NO;3-N, mg/l 0 0 3.0 -
TN, mg/l 63 19.6 6.5 67
TP, mg/l 11 7.2 82 (14)

*Air on/off = 2.25/2.75 hour

Similar studies at the Yarra Glen plant in Australia produced reductions in BOD
and effluent nitrates in comparison with conventional activated-sludge operation,
plus a 35% energy saving (from 3400 to 2200 kWh/quarter) and a 40% reduction
in the MLVSS concentration for a schedule of 2 hours on/4 hours off instead of
constant aeration. The results are shown in the following table. Data analysis
by Randall (1986) has shown that the optimum on/off ratio is a function of the
organic loading rate.

Economics

This process should result in reduced operational costs with little or no capital
investment. No significant construction is required to adopt this method, and
operational costs are reduced for two reasons. First, energy (aeration)
requirements are reduced by the use of nitrates for BOD stabilization. Second,
less excess sludge is produced because of the reduced efficiency of microbial
growth under anoxic conditions. This reduction in turn lowers sludge handling
and disposal costs, which are major operating expenses.



Point: Wastewater Treatment 91

Table PT-5. Alternating aerobic/anoxic system at Yarra Glen Plant, Australia.

Effluent

Air on/off hours

- Reduction (%)
Parameter (mg/1) Influent CMAS 32 23 24 for 2/4 operation
BOD 396 5 7 3 3 40
SS 15 20 15 15 0
TKN 76
NO;y-N 0 25 20 10 7 72
MLVSS N.A. 3980 3500 2400 2400 40

NOTE. Flow = 21.2 m3 (3.9 gpm); period of study was July 1983
through April 1984. Total quarterly energy usage was 3400 kWh for CMAS and
2200 kWh for AAA 2/4; this represents a 35% reduction in energy usage.

Advantages

1. Reduced energy requirements.

2. Less excess sludge.

3. Less nitrogen discharged to surface waters.

4. Operational change is simple, requiring little new equipment and no major
structural changes.

Disadvantages

1. Limited full-scale experience in the U.S.

Useful References

1. Ip, S. Y., Bridger, J. S., and Millis, N. F. (1986). Effect of Alternating
Aerobic and Anaerobic Conditions on the Economics of the Activated
Sludge System, Water Science Technology, Vol. 19, Rio, pp. 911-918.

2. Randall, C. W. (1986). Discussion of "Effect of Alternating Aerobic and
Anaerobic Conditions on the Economics of the Activated Sludge System”,

Department of Civil Engineering, Virginia Tech University, Blacksburg,
VA. Water Science Technology, Vol. 19, Rio, pp. 919-921,



R Point: Wastewater Treatment

OXIDATION DITCH
Description

The oxidation ditch is a variation on the activated-sludge process in which mixed
liquor is recirculated continuously through a closed-loop aeration channel.
Several aeration techniques may be used. Commonly aerators are staged in series
along the aeration channel, subjecting the biomass to a continuing rapid
alternation of aerobic/anoxic ronditions. Aeration may also be accomplished at a
single point, where a barrier {orces the entire flow past an aerator. This system
permits operation for both a»:obi: cx’ lation of wastes and anoxic denitrification.

Efficiency

The efficiency of oxidation ditches - removal of BOD and suspended solids is
well documented. Denitrific ation i+ also possible with these systems; the
facility (2 mgd) in Carrollwcod Vi''zge, FL, had 84% removal of COD and
97.6% removal of nitrogen, and another (8.9 mgd) in Frankfort, KY, had COD
removal of 89% and nitrogen removal of 76%. Both are single-channel systems,
and the removal at Carrollvwod is done without an anoxic zone. Near-complete
removal of nitrogen and enanced removal of phosphorus can be achieved with
this technology.

Economics

Both capital and operational costs of oxidation ditches are often lower than for
conventional systems. Capital cost savings come from smaller aeration basins,
fewer aerators, and elimination of chemical feeding equipment. Operationally,
aeration requirements are reduced, lowering energy costs. Also, the need for
expensive chemicals such as methanol for denitrification is eliminated.

Advantages

. Simple process design and operation.

. Decreased alkalinity consumption.

. Reduced need for aeration can increase the capacity of an overloaded facility.

. Very good process stability.

. Short-circuiting is reduced by design promoting plug-flow.

. Enhancement possible by adjustment of oxygenation capacity along the ditch
channels, especially in multi-channel ditches, such as the Orbal system.

AN bW N

Disadvantages

1. Construction costs may be high for some systems, particularly for barrier
aeration system.

2. Operation at high sludge age slows the rate of denitrification because it
results in a very low organic carbon concentration in the mixed liquor.

Useful References

1. Huang, Y. C., and Drew, D. M. (1985). Investigation of the Removal of
Organics and Nitrogen in an Oxidation Ditch, Journal Water Pollution
Control Federation, 57:151-156.

2. Rittman, E., and Langeland, E. (1985). Simultaneous Denitrification With
Nitrification in Single-Channel Oxidation Ditches, Journal Water Pollution
Control Federation, 57:300-308.



Point: Wastewater Treatment 93

TERTIARY CHEMICAL REMOVAL OF PHOSPHORUS
Description

After completion of a conventional activated-sludge process, the secondary
effluent receives additional treatment to remove phosphorus. Typically this
treatment involves the use of a two-step lime reaction, recarbonation, and multi-
media gravity filtration. Tertiary treatment as simple as sand filtration could
also be used after secondary treatment.

Efficiency

Tertiary systems can meet extremely stringent effluent requirements with proper
design and operation. Lime treatment systems at Lake Tahoe, CA, and near
Manassas, VA, routinely achieve effluent phosphorus (TP) levels <0.1 mg/l. A
tertiary lime system is not, however, a guarantee of meeting design effluent
standards. Also efficiency can be adversely affected by equipment failure or by
impractical labor requirements for operation.

Economics

Tertiary treatment often implies both high capital costs and high maintenance
and operational costs. Total operational costs for a tertiary lime treatment
system in Fairfax, VA, with a flow of 19 mgd were $17,148/day. Both capital
and operational costs are directly related to the complexity and number of
processes constructed for tertiary treatment.

Advantages

1. Suited for stringent standards if well designed and operated.
2. Reliability is increased with additional clarifiers.
3. Retrofit is simple.

Disadvantages

1. High capital, operating, and maintenance costs.

2. May require great technical expertise and labor-intensive operation to meet
design effluent standards.

3. High sludge production, and difficulty with sludge disposal.

4. Chance of equipment failure, increasing with complexity.

5. May involve the storage and handling of chemicals such as lime.

Useful References

1. Canham, R., Randall, C., Jenkins, J., and Fry, O. (1981). Full-Scale
Evaluation of By-Product Ferric Chloride For Phosphorus Removal and
Comparison With Two-Stage Lime Treatment, Presented at the Annual
Conference, Water Pollution Control Federation, Detroit, M.

2. U. S. Environmental Protection Agency (1976). Process Design Manual for
Phosphorus Removal. Technology Transfer Manual, No. EPA 625/1-76-
001a.

3. Schmidtke, N. (1985). Estimating Sludge Quantities at Wastewater
Treatment Plants Using Metal Salts to Precipitate Phosphorus.
Proceedings, Phosphorus Management Conference, New University of
Lisbon, Portugal. pp. 379-385.



] Point: Wastewater Treatment

SIMULTANEOUS PRECIPITATION
Description

Chemicals are added direcdy to the activated sludge of a conventional activated
sludge process, usually before the secondary clarifier. These chemicals convert
phosphorus to an insoluble form that is precipitated and removed with waste
sludge.

Efficiency

Removals of 97% were attained with a total phosphorus effluent concentration of
0.36 mg/1 in Fairfax County, VA. Subsequent changes resulted in effluent total
phosphorus concentrations of <0.18 mg/1 based on routine yearly operation.
Most plants in the Great Lakes drainage basin, where this process is used
extensively, achieve an effluent concentration of total phosphorus of <1 mg/l.

IZconomics

Major costs are sludge handling and chemicals, and additional storage and
distribution systems. Sludge disposal costs in Fairfax County were $40.89/mg.
Retrofitting costs also may involve additional clarifier costs. Conversion of the
Fairfax County plant from a tertiary high lime system resulted in a sludge
reduction of 28% and an operating cost reduction of $251 per million gallons.

The cost of retrofitting and operating an activated sludge plant for chemical
phosphorus removal has been thoroughly researched and presented in the report
of McNamee, Porter and Seeley (1986) prepared for the Chesapeake Bay
Program. The following table was excerpted from graphs presented in that
report.

Table PT-6. Cost estimates (thousands of dollars) for retrofitting plants for
phosphorus removal to an effluent level of 1 mg/L.

Influent phosphorus levels

6-10 mg/1 3-6 mg/l
Costs 10mgd Smgd 1mgd 10mgd 5mgd 1 mgd
Capital cost 170 130 55 160 115 55
Alum and polymer/yr 340 170 35 205 105 20
Life cycleryr* 350 185 40 220 115 25

NOTE. Numbers rounded to nearest multiple of S.
*(10% capital cost/yr + alum and polymer/yr).



Point: Wastewater Treatment 9%

Advantages

1. Industry by-products such as FeC14 (pickle liquor) can be used to precipitate
phosphorus at 50-66% the cost of alum or lime.
2. Retrofit feasible, in many cases easy.

Disadvantages

1. Phosphorus removal to 1.0 mg/1 increases sludge mass by an average of 26%
at conventional and 40% at primary activated-sludge plants.
2. Chemical storage, feed, and distribution must be provided for.

Useful References

1. Canham, R,, Randall, C., Jenkins, J., and Fry, O. (1981). Full-Scale
Evaluation of By-Product Ferric Chloride For Phosphorus Removal and
Comparison With Two-Stage Lime Treatment. Presented at the Annual
Conference, Water Pollution Control Federation, Detroit, MI.

2. McNamee, Porter and Seeley, Inc. (1986). Retrofitting POTWS for
Phosphorus Removal in the Chesapeake Bay Drainage Area. Report to the
U. S. Environmental Protection Agency, Chesapeake Bay Program,
Annapolis, MD.

3. U. S. Environmental Protection Agency (1976). Process Design Manual for
Phosphorus Removal. Technology Transfer Manual, No. EPA 625/1-76-
001a.

4. Schmidtke, N. (1985). Estimating Sludge Quantities at Wastewater
Treatment Plants Using Metal Salts to Precipitate Phosphorus.
Proceedings, Phosphorus Management Conference, New University of
Lisbon, Portugal. pp. 379-385.



9% Point: Wastewater Treatment

THE ECONOMICS AND PERFORMANCE OF BIOLOGICAL
NUTRIENT REMOVAL IN ACTIVATED SLUDGE SYSTEMS

Biological nutrient removal, i.e., the removal of nitrogen and phosphorus
from wastewater by biological processes, is both an old and a new technology.
For example, the biochemical pathways responsible for nitrification and
denitrification, i.e., nitrogen removal, have been known for many years and have
frequently been incorporated in designs. However, our concepts concerning the
way these processes can be used are changing rapidly. In the past we generally
thought of them separately and applied them for the specific goals of oxidizing
ammonium and converting nitrates to nitrogen gas. Now there is a growing
realization that the joint use of these processes in single-sludge activated sludge
systems not only will reduce the nitrogen discharged to the receiving water but
also can result in reduced costs of treatment through reductions in the energy.
requirements and sludge processing costs. This realization will inevitably
increase the incorporation of nitrogen removal processes in treatment plant
designs, regardless of the need for nutrient control.

Biological phosphorus removal has been the subject of study for the past
quarter-century, but the mechanisms and pathways, in contrast to those of
nitrogen removal, have only recently been elucidated. In fact, in the 1970's it
was generally accepted by the wastewater treatment profession that excess
biological phosphorus removal, i.e., the incorporation of phosphorus into
bacterial cells in excess of the amount needed for cellular growth, was
impossible. It is now known, however, that excess biological phosphorus
removal is not only possible, but also easily controlled. Moreover, it can
produce an overall treatment system that is both better and more economical than
a conventional aerobic activated sludge system. It is superior in that it is more
stable, produces better quality effluent, and enhances the incorporation of
nitrogen removal into a single-sludge activated sludge system. It is small
wonder, then, that a growing number of experts consider completely aerobic
activated sludge systems as obsolete for most wastewater treatment applications.
The guiding principle is that biological nutrient removal systems should be used
because it is technically, economically, and environmentally responsible to do
$0.

The specific advantages of biological nutrient removal in activated sludge
treatment plants can be illustrated by Table PT-7, which compares the relative
costs, energy and chemical needs, and sludge production rates of the various
designs. A conventional, completely aerobic, single-sludge system is used as
the basis for comparison. The factors shown can be multiplied times the
corresponding factor for a conventional, non-nitrifying system to obtain a cost